

Surgical Antibiotic Prophylaxis Guideline



1. Purpose

The purpose of this guideline is to optimise the use of antibiotic prophylaxis for surgical procedures at the Women's in Parkville and in Sandringham.

Surgical site infections (SSIs) are a common adverse event in hospitalised patients¹; 8-10% of gynaecological surgery patients undergoing an operative procedure will develop an SSI². SSIs have been shown to increase mortality, readmission rate and length of hospital stay^{3,4}. Appropriate and timely antibiotic prophylaxis has been shown to be highly effective in reducing the incidence of SSI⁵. The need for surgical antibiotic prophylaxis varies according to the type of procedure and its associated risk of SSI.

A number of studies across a range of surgical procedures have shown that there is a narrow window of opportunity for the administration of effective antimicrobial prophylaxis⁶. Antibiotics need to be present in the tissue at the time of incision in order to be effective⁷.

Ideally prophylactic antibiotics should cover the narrowest spectrum of organisms possible in order to minimise the development of bacterial resistance⁸. For this reason it is important to consider the likely source of pathogens in each type of surgery. For most infections that occur after obstetric or gynaecological surgery, the source of pathogens is the endogenous flora of the patient's vagina or skin. The endogenous flora of the genital tract is polymicrobial, consisting of anaerobes, Gram negative aerobes and Gram positive cocci. In contrast, laparoscopic procedures that do not breach any mucosal surfaces are more commonly contaminated with skin organisms only (usually Gram positive organisms such as Staphylococci).

2. Definitions

Surgical site infection is an infection that occurs after surgery in the part of the body where the surgery took place.

Antibiotic prophylaxis is the use of antibiotics before, during, or after a diagnostic, therapeutic, or surgical procedure to prevent infectious complications. For surgical prophylaxis, these can generally be given prior to surgical incision.

3. Responsibilities

Surgeons are responsible for requesting the timely administration of appropriate antibiotic prophylaxis for their surgical patients.

Anaesthetists are responsible for liaison with surgeons and the provision of appropriate and timely antibiotic prophylaxis.

Pharmacists are responsible for ensuring prompt availability of required antibiotics. They are also responsible for provision of information to medical and nursing staff regarding doses of antibiotics and administration.

4. Guideline

[Table 1](#) outlines recommended timing and choice of prophylactic antibiotics for surgical procedures at the Women's.

Patient's on existing antimicrobials:

In patients being treated with antibiotic therapy for established infections, it is not necessary to give antibiotic prophylaxis provided the treatment regimen has activity against the organism(s) most likely to cause post-operative infection. However, adjust the treatment dose to achieve adequate plasma and tissue concentrations at the time of surgical incision and for the duration of the procedure. In general, if more than two half-lives of the drug have elapsed since the previous dose, an additional dose should be given⁸. Please refer to [Table 2](#).

Timing of antimicrobial administration⁹:

Surgical antimicrobial prophylaxis must be administered before surgical incision to achieve effective plasma and tissue concentrations at the time of incision. In general, the recommended timing of antimicrobials are as follow:

- Cefazolin and other short-acting antimicrobials: 0 to 60 minutes (ideally 15-30 minutes) before incision or surgery start time.

Surgical Antibiotic Prophylaxis Guideline



- Vancomycin: 15 to 120 minutes before incision or surgery start time.
- Azithromycin PO, clindamycin IV, gentamicin and metronidazole IV: 0 to 120 minutes before incision or surgery start time.

Cefazolin dosing⁹:

For patients who weigh > 120kg, consider cefazolin 3g IV.

For patients who weigh ≤ 120g use cefazolin 2g IV.

Methicillin-resistant *Staphylococcus aureus* (MRSA)⁹:

For patients colonised or infected with methicillin-resistant *Staphylococcus aureus* (MRSA), or at increased risk of being colonised or infected with MRSA, the recommendations are:

- vancomycin 15mg/kg IV PLUS cefazolin* 2 g IV, within 60 minutes before skin incision.
- vancomycin administration should be started at least 15 to 120 minutes before skin incision, and the infusion can be completed after surgical skin incision. Do not give additional doses once procedure completed.

* For patients with severe penicillin hypersensitivity, replace the cefazolin with gentamicin 2mg/kg IV over 3-5 minutes, within 120 minutes before skin incision.

Patients with antimicrobial allergies:

Patients with immediate hypersensitivity reactions (eg. urticaria, angio-oedema, bronchospasm, anaphylaxis) to penicillins - avoid use of penicillins and cephalosporins.

Patients allergic to penicillins (excluding immediate hypersensitivity reactions eg. urticaria, angio-oedema, bronchospasm and anaphylaxis), use of cephalosporins can be considered.

NHMRC Levels of Evidence¹⁰:

The National Health and Medical Research Council (NHMRC) level of evidence for each recommendation is included in the Table. For some procedures, such as Caesarean section and hysterectomy, antibiotic prophylaxis is clearly indicated. For other procedures, such as insertion of an intra-uterine device, medical termination of pregnancy and diagnostic laparoscopy, antibiotic prophylaxis is usually not required. For other procedures, the evidence is less clear and recommendations are based upon expert agreement until further research evidence becomes available.

Level I: A systematic review of level II studies

Level II: A randomised controlled trial

Level III-1: A pseudo-randomised controlled trial

Level III-2: A comparative study with concurrent controls

Level III-3: A comparative study without concurrent controls

Level IV: A case series with either post-test outcomes or pre-test/ post-test outcomes

Surgical Antibiotic Prophylaxis Guideline



Table 1: Antibiotics for surgical prophylaxis

Surgery	1 st line	Level of evidence ¹⁰	Alternative	Comments
Obstetric				
Caesarean section ¹¹⁻¹⁴	Cefazolin (cephazolin) 2 g IV, within 60 minutes (ideally 15-30 minutes) before skin incision.	I	Clindamycin 600 mg IV over at least 20 minutes, within 60 minutes (ideally 15-30 minutes) before surgical incision PLUS Gentamicin 2mg/kg IV over 3-5 minutes within 120 minutes before skin incision	Antibiotics prior to skin incision reduce maternal infection rate in emergency caesarean section.
Termination of pregnancy (surgical) ¹⁴⁻¹⁷	Screen patient for STIs: <i>C. trachomatis</i> , <i>N. gonorrhoeae</i> , <i>M. genitalium</i> and bacterial vaginosis. Treat the woman and her partner(s) prior to ToP ^{17, 18}	Consensus	If STI screening not performed or results unavailable: Metronidazole 2g oral stat within 120 minutes before procedure PLUS Azithromycin 1 g oral stat within 120 minutes before procedure	Nausea has been reported when metronidazole is administered, consider concurrent use of antiemetics
Termination of pregnancy (medical) ¹⁴	Not indicated	I		
Manual removal of placenta ^{19,20}	Cefazolin (cephazolin) 2 g IV, at the time of <i>induction</i> PLUS Metronidazole 500 mg IV, ending the infusion at the time of induction	III-3	Clindamycin 600 mg IV PLUS Gentamicin 2 mg/kg IV (maximum 560 mg)	
3 rd and 4 th degree vaginal tears ^{14, 21-25}	Cefazolin (cephazolin) 2 g IV within 60 minutes (ideally 15-30 minutes) before the repair PLUS Metronidazole 500 mg IV within 60 minutes (ideally 15-30 minutes) before the repair Followed by amoxicillin/clavulanic acid 875/125mg orally BD for 5 days Cefalexin (cephalexin) 500mg orally QID for 5 days + metronidazole 400mg orally BD for 5 days can be used as an alternative regimen)	Consensus	Clindamycin 600 mg IV + Gentamicin 2 mg/kg IV (maximum 560 mg) within 60 minutes (ideally 15-30 minutes) before the repair Followed by trimethoprim/sulfamethoxazole 160/800 orally BD for 5 days PLUS metronidazole 400mg orally BD for 5 days	
Instrumental deliveries (forceps or vacuum) ²⁶	Amoxicillin/clavulanic acid 1000/200mg (1.2g) IV stat dose	II	Cefazolin 2g IV stat + metronidazole 500mg IV stat OR	Administer within 6 hours of birth

Surgical Antibiotic Prophylaxis Guideline



			Clindamycin 600mg IV stat + Gentamicin 2mg/kg IV over 3-5 minutes stat	
Gynaecological Note: Prophylactic antibiotics for vaginal packs can be administered for the duration of vaginal pack use which is usually 24-48 hours. ²⁷				
Hysterectomy (vaginal) ^{14, 28} and (abdominal) ^{14, 29}	Cefazolin (cephazolin) 2 g IV, within 60 minutes (ideally 15-30 minutes) before surgical incision (repeat dose if procedure > 4 hours) + Metronidazole 500 mg IV, within 120 minutes (ideally 15-30 minutes) before surgical incision	I	Clindamycin 600mg IV within 120 minutes before skin incision + Gentamicin 2mg/kg IV over 3- 5minutes within 120 minutes before skin incision	Patients should be screened and treated for bacterial vaginosis before hysterectomy ³⁰
Urogynaecological procedures (mid-urethral sling/TVT, colposuspension, vaginal prolapse surgery +/- mesh/SSF) ^{14, 31}	Cefazolin (cephazolin) 2 g IV, within 60 minutes before surgical incision + Metronidazole 500 mg IV, within 120 minutes before surgical incision	III-3 Consensus	Clindamycin 600mg IV within 120 minutes before skin incision + Gentamicin 2mg/kg IV over 3- 5minutes within 120 minutes before skin incision	Do not give antibiotic prophylaxis to prevent catheter associated UTIs. ¹⁴
Hysterosalpingography or Hysteroscopy or Chromotubation for patients with dilated tubes or a history of PID or tubal damage ³¹	Azithromycin 1 g oral stat	Consensus		
Hysterosalpingography or Hysteroscopy or Chromotubation with NO history of PID and normal tubes on visualisation ³²	Not indicated	IV		
IUD insertion ³³	Not indicated	I		Patients should be screened and treated for STIs prior to insertion: <i>C. trachomatis</i> , <i>N. gonorrhoeae</i> , <i>M. genitalium</i> and bacterial vaginosis.
Endometrial biopsy ³⁴	Not indicated	IV		
Laparoscopy (diagnostic or laparoscopy without breaching bowel/uterine/vaginal	Not indicated	II		

Surgical Antibiotic Prophylaxis Guideline



cavity) ³⁵				
Laparoscopy (breach of bowel/uterine/vaginal cavity or conversion to operative laparotomy)	Cefazolin (cephazolin) 2 g IV, within 60 minutes (ideally 15-30 minutes) before surgical incision (repeat dose if procedure > 4 hours) + Metronidazole 500 mg IV, within 60 minutes (ideally 15-30 minutes) before surgical incision	Consensus	Clindamycin 600 mg IV + Gentamicin 2 mg/kg IV (maximum 560mg)	

Intra-operative antimicrobial re-dosing⁹:

Antimicrobial re-dosing is suggested intra-operatively in the following situations:

- Intra-operative blood loss estimated to be > 1500 mL
- Long procedures (see table below). The re-dosing interval is the time at which repeat intraoperative dose is required and is measured from the initial pre dose. For a specific drug, the redosing interval is approximately equivalent to two half-lives.

Table 2: Suggested intraoperative redosing intervals for antibiotics commonly used for surgical antibiotic prophylaxis⁹

Antimicrobial	Redosing interval for patients	Half-life
Cefazolin	4 hours	1.2 to 2.2 hours
Clindamycin	6 hours	2 to 4 hours
Gentamicin	Redosing not required	2 to 3 hours
Metronidazole	12 hours	6 to 8 hours
Vancomycin	12 hours	4 to 8 hours

Note: The redosing intervals apply to patients with normal renal function. For patients with impaired kidney function, seek expert advice. Despite gentamicin's short half-life, redosing is not required because of its 'post antibiotic' effect, whereby bacterial killing continues for many hours after plasma concentration is undetectable.

5. Evaluation, monitoring and reporting of compliance to this guideline

Compliance to this guideline or procedure will be monitored, evaluated and reported through:

- Review of hysterectomy and caesarean surgical site infection rate
- Spot audits of practice under the Quality Use of Medicines program
- Laboratory review of infection clusters and antimicrobial resistance



6. References

1. ACOG practice bulletin No. 104: antibiotic prophylaxis for gynecologic procedures. *Obstet Gynecol* 2009;113:1180-9.
2. Kamat AA, Brancazio L, Gibson M. Wound infection in gynecologic surgery. *Infect Dis Obstet Gynecol* 2000;8:230-4.
3. Australian Council for Safety and Quality in Health Care. Preventing Surgical Site Infection: Toolkit. 2011.
4. Kirkland KB, Briggs JP, Trivette SL, Wilkinson WE, Sexton DJ. The impact of surgical-site infections in the 1990s: attributable mortality, excess length of hospitalization, and extra costs. *Infect Control Hosp Epidemiol* 1999;20:725-30.
5. Steinberg JP, Braun BI, Hellinger WC, et al. Timing of antimicrobial prophylaxis and the risk of surgical site infections: results from the Trial to Reduce Antimicrobial Prophylaxis Errors. *Ann Surg* 2009;250:10-6.
6. Classen DC, Evans RS, Pestotnik SL, Horn SD, Menlove RL, Burke JP. The timing of prophylactic administration of antibiotics and the risk of surgical-wound infection. *N Engl J Med* 1992;326:281-6.
7. Burke JF. The effective period of preventive antibiotic action in experimental incisions and dermal lesions. *Surgery* 1961;50:161-8.
8. Weinstein JW, Roe M, Towns M, et al. Resistant enterococci: a prospective study of prevalence, incidence, and factors associated with colonization in a university hospital. *Infect Control Hosp Epidemiol* 1996;17:36-41.
9. Principles of surgical antibiotic prophylaxis. Melbourne (VIC): : In eTG complete [Internet]. Therapeutic Guidelines Ltd.; 2019. Antibiotics.; June 2019.
10. National Health and Medical Research Council. NHMRC levels of evidence and grades for recommendations for developers of guidelines: National Health and Medical Research Council; 2009.
11. Smail FM, Grivell RM. Antibiotic prophylaxis versus no prophylaxis for preventing infection after cesarean section. *Cochrane Database Syst Rev* 2014:CD007482.
12. Costantine MM, Rahman M, Ghulmiyah L, et al. Timing of perioperative antibiotics for cesarean delivery: a metaanalysis. *Am J Obstet Gynecol* 2008;199:301 e1-6.
13. Gyte GM, Dou L, Vazquez JC. Different classes of antibiotics given to women routinely for preventing infection at caesarean section. *Cochrane Database Syst Rev* 2014:CD008726.
14. Surgical antibiotic prophylaxis for specific procedures June 2019 ed: In eTG complete [Internet]. Melbourne (VIC): Therapeutic Guidelines Ltd.; 2019. Antibiotics.
15. Low N, Mueller M, Van Vliet HA, Kapp N. Perioperative antibiotics to prevent infection after first-trimester abortion. *Cochrane Database Syst Rev* 2012:CD005217.
16. The care of women requesting induced abortion. . RCOG Evidence-based Clinical Guideline, Number 7. . at https://www.rcog.org.uk/globalassets/documents/guidelines/abortion-guideline_web_1.pdf.)
17. Sawaya GF, Grady D, Kerlikowske K, Grimes DA. Antibiotics at the time of induced abortion: the case for universal prophylaxis based on a meta-analysis. *Obstet Gynecol* 1996;87:884-90.
18. Cameron ST, Sutherland S. Universal prophylaxis compared with screen-and-treat for Chlamydia trachomatis prior to termination of pregnancy. *BJOG* 2002;109:606-9.
19. Ely JW, Rijhsinghani A, Bowdler NC, Dawson JD. The association between manual removal of the placenta and postpartum endometritis following vaginal delivery. *Obstet Gynecol* 1995;86:1002-6.
20. WHO Guidelines for the Management of Postpartum Haemorrhage and Retained Placenta. Geneva 2009.
21. Duggal N, Mercado C, Daniels K, Bujor A, Caughey AB, El-Sayed YY. Antibiotic prophylaxis for prevention of postpartum perineal wound complications: a randomized controlled trial. *Obstet Gynecol* 2008;111:1268-73.
22. Robson S, Higgs P. Third- and fourth-degree injuries. The Royal Australian and New Zealand College of Obstetricians and Gynaecologists (RANZCOG) O&G Magazine 2011;13:20-2.
23. The Management of Third- and Fourth-Degree Perineal Tears. Royal College of Obstetricians and Gynaecologists Green-top Guideline No. 29, 2015 June. at <https://www.rcog.org.uk/globalassets/documents/guidelines/gtg-29.pdf>.)
24. Perineal trauma management Clinical Guideline. Monash Health, 2015. at <https://system.prompt.org.au/Download/Document.aspx?id=16104418&code=D7667DD8AC190BB2773486270C6EB4DA>.)
25. Buppasiri P, Lumbiganon P, Thinkhamrop J, Thinkhamrop B. Antibiotic prophylaxis for third- and fourth-degree perineal tear during vaginal birth. The Cochrane database of systematic reviews 2014:CD005125.
26. Knight M, Chiochia V, Partlett C, et al. Intravenous co-amoxiclav to prevent infection after operative vaginal delivery: the ANODE RCT. *Health technology assessment* 2019;23:1-54.
27. Georgiou C. Balloon tamponade in the management of postpartum haemorrhage: a review. *BJOG* : an

Surgical Antibiotic Prophylaxis Guideline



- international journal of obstetrics and gynaecology 2009;116:748-57.
28. Duff P, Park RC. Antibiotic prophylaxis in vaginal hysterectomy: a review. *Obstetrics and gynecology* 1980;55:193S-202S.
 29. Tanos V, Rojansky N. Prophylactic antibiotics in abdominal hysterectomy. *Journal of the American College of Surgeons* 1994;179:593-600.
 30. Larsson PG, Carlsson B. Does pre- and postoperative metronidazole treatment lower vaginal cuff infection rate after abdominal hysterectomy among women with bacterial vaginosis? *Infectious diseases in obstetrics and gynecology* 2002;10:133-40.
 31. Van Eyk N, van Schalkwyk J. No. 275-Antibiotic Prophylaxis in Gynaecologic Procedures. *Journal of obstetrics and gynaecology Canada : JOGC = Journal d'obstetrique et gynecologie du Canada : JOGC* 2018;40:e723-e33.
 32. Kasius JC, Broekmans FJ, Fauser BC, Devroey P, Fatemi HM. Antibiotic prophylaxis for hysteroscopy evaluation of the uterine cavity. *Fertility and sterility* 2011;95:792-4.
 33. Grimes DA, Schulz KF. Prophylactic antibiotics for intrauterine device insertion: a metaanalysis of the randomized controlled trials. *Contraception* 1999;60:57-63.
 34. Foden-Shroff J, Redman CW, Tucker H, et al. Do routine antibiotics after loop diathermy excision reduce morbidity? *British journal of obstetrics and gynaecology* 1998;105:1022-5.
 35. Kocak I, Ustun C, Emre B, Uzel A. Antibiotics prophylaxis in laparoscopy. *Ceska gynekologie* 2005;70:269-72.

7. Legislation/Regulations related to this guideline

C. trachomatis and *N. gonorrhoeae* infection are Department of Health and Human Services notifiable conditions. Forms for notification can be found at <http://ideas.health.vic.gov.au/notifying/what-to-notify.asp>.